PAD125-1F

Figure A: the muffler components, oxygen sensor

Y4

1-1

\ 2.3 . 22 2-4

1-2 \ -
Parts No. Description Qty per Vehicel
PAD125-1F-A-001 Exhaust pipe 1
PAD125-1F-A-001-01 Muffler screws M6*21 2
PAD125-1F-A-001-02 Exhaust Seal 1
PAD125-1F-A-002 Muffler 1
PAD125-1F-A-002-01 Muffler Clamp 1
PAD125-1F-A-002-02 Clamp bolt M8*25 1
PAD125-1F-A-002-03 Exhaust Clamp 1
PAD125-1F-A-002-04 Rubber mat 1

Figure B:Steering handle assembly, etc

Parts No. Description Qty per Vehicel
PAD125-1F-B-001 Rubber harness strap

PAD125-1F-B-002 Start switch

PAD125-1F-B-002-01 Start switch wire

PAD125-1F-B-002-02 Switch fixing

PAD125-1F-B-003 Left grips

PAD125-1F-B-003-01 Right grips

PAD125-1F-B-004

Kill switch assy

PAD125-1F-B-004-01

Kill switch wire

PAD125-1F-B-005

Throttle cable

PAD125-1F-B-006

DT throttle

PAD125-1F-B-006-01

Cast aluminum throttle

PAD125-1F-B-006-02

throttle inner

PAD125-1F-B-007

Handle bar steel

PAD125-1F-B-008

Foam pad

PAD125-1F-B-009

Handle pad cover

PAD125-1F-B-010

Front brake assy

PAD125-1F-B-010-01

Fold brake lever

Front brake cylinder

PAD125-1F-B-010-02

Front brake hose

PAD125-1F-B-010-03

Front brake bracket

PAD125-1F-B-010-04

Front brake bolts

PAD125-1F-B-010-05

Spring washer

NIN[_R Al RAa]la]alR ]2~ |DN




PAD125-1F-B-010-06

Brake pads

PAD125-1F-B-010-07

Brake hose clamp

PAD125-1F-B-010-08

Brake hose clamp bolt

PAD125-1F-B-010-09

Front brake caliper

=S == N

Figure C: Front shock absorption and rear shock absorption components

4

1-5\\ iii

1-1

1-4

1f3 //}

2

/

A

Parts No.

Description

Qty per Vehicel

PAD125-1F-C-001

Rear shock assy

PAD125-1F-C-001-01

Rear shock

PAD125-1F-C-001-02

Rear shock bolt Up

PAD125-1F-C-001-03

Rear shock nut

PAD125-1F-C-001-04

Rear shock bolt Bottom

PAD125-1F-C-002

Front fork assy

PAD125-1F-C-002-01

Front fork Left

PAD125-1F-C-002-02

Front fork Right

SRR =2 N ===

Figure D: rear fork components, brake components, etc.

D st (e (L

%

K&ek

Parts No.

Description

Qty per Vehicel

PAD125-1F-D-001

Chain assy

1

PAD125-1F-D-002

Sprocket assy

PAD125-1F-D-002-01

Sprocket

PAD125-1F-D-002-02

Sprocket bolt

PAD125-1F-D-002-03

Sprocket

PAD125-1F-D-003

GD chain guard assy

PAD125-1F-D-003-01

Chain guard

PAD125-1F-D-003-02

Chain guard bolt

PAD125-1F-D-003-03

Spring washer

PAD125-1F-D-003-04

Flat gasket

PAD125-1F-D-004

Swingarm arm

PAD125-1F-D-004-01

Swingarm axle

PAD125-1F-D-004-02

Swingarm axle nut

PAD125-1F-D-004-03

Swingarm bearing

PAD125-1F-D-004-04

Flat spacer

PAD125-1F-D-004-05

Chain adjust nut

PAD125-1F-D-004-06

Chain adjust bolt

PAD125-1F-D-005

Chain guide assy

PAD125-1F-D-005-01

Chain guide

PAD125-1F-D-005-02

Chain guide bolt

CY N N N O I O ) O N N N I OO I NCHI I O [ R [N i O [N N




Figure E: engine, starting lever, shift lever, etc.

Parts No. Description Qty per Vehicel
PAD125-1F-E-001 Engine tray assy 1
PAD125-1F-E-001-01 Engine tray 1
PAD125-1F-E-001-02 Tray bolt M8*40 2
PAD125-1F-E-001-03 Spring washer 2
PAD125-1F-E-001-04 Flat gasket 2
PAD125-1F-E-001-05 Spacer ¢6*¢10*L10 1
PAD125-1F-E-001-06 Tray bolt M6*25 1
PAD125-1F-E-001-07 Tray bolt M6*16 1
PAD125-1F-E-002 HD125 Engine assy 1
PAD125-1F-E-002-01 HD Engine 1
1

PAD125-1F-E-002-02

Engine side cover

Figure F: the cushion, oil tank, tubing, etc.

2-1

1 - 2 e -
\
S I ' 1-‘1/

rd
5-3
pal
3-1 i \ \/74— 3
. - \Q “e. 4-1 \
. SNED: 3233 1 t a2
<
Parts No. Description Qty per Vehicel
PAD125-1F-F-001 Sponge air filter assy 1
PAD125-1F-F-001-01 Sponge air filter clamp 1
PAD125-1F-F-001-02 Sponge air filter 1
PAD125-1F-F-002 CRF50 tank assy 1
PAD125-1F-F-002-01 CRF50 tank 1
PAD125-1F-F-002-02 Vent valve 1
PAD125-1F-F-002-03 Tank cap 1
PAD125-1F-F-002-04 Tank bolts
PAD125-1F-F-002-05 ﬁ)/ltétxeerhexagon small head flange bolts 2
PAD125-1F-F-002-06 T sleeve 2
PAD125-1F-F-002-07 Flat gasket @8*922*1.5 1
PAD125-1F-F-002-08 Spacer @8*¢11*L10 1
Spacer

PAD125-1F-F-003 Carburetor assy 1
PAD125-1F-F-003-01 Carburetor 1

PAD125-1F-F-003-02

Carburetor heat insulation gasket




PAD125-1F-F-003-03 Carburetor Flange bolt M6*30 2
PAD125-1F-F-003-04 Carburetor Flange nut 2
PAD125-1F-F-004 Intake pipe assy 1
PAD125-1F-F-004-01 Intake pipe bolt 2
PAD125-1F-F-004-02 Intake pipe gasket 1
PAD125-1F-F-004-03 Intake pipe 1
PAD125-1F-F-005 CRF50 tank switch assy 1
PAD125-1F-F-005-01 CRF50 tank switch 1
PAD125-1F-F-005-02 Fuel pipe A 1
PAD125-1F-F-005-03 Fuel pipe clip 2

FigureG: oil tank, tubing, oil level sensor, etc.

2-2 2

3 @ @

,——‘6

Parts No.

Description

Qty per Vehicel

PAD125-1F-G-001

Double frame assy

1

PAD125-1F-G-002

Thick straight footrest

—_

PAD125-1F-G-002-01

Hexagon socket head bolt M8X20

PAD125-1F-G-002-02

Spring washer ¢8*¢14*2.5

PAD125-1F-G-002-03

Flat gasket 8*916*1.5

PAD125-1F-G-003

Engine rear hanger

PAD125-1F-G-004

Engine hanger bolt up

PAD125-1F-G-005

Engine hanger bolt bottom

PAD125-1F-G-006

Flange nylon lock nut M8

PAD125-1F-G-007

Swingarm plug

NIN]|=2]=2[=2[NIN] N

FigureH: frame, decorative strip, applique, etc

Parts No. Description Qty per Vehicel
PAD125-1F-H-001 Sub-floating beam assy 1
PAD125-1F-H-002 Hexagon socket head bolt M8*40 2
PAD125-1F-H-003 Hexagon socket head bolt M8*20 2
PAD125-1F-H-004 Flange nylon lock nut M8 2

Figure I: battery, electrical appliances, trumpets, wires, etc.




8-1

Parts No. Description Qty per Vehicel
PAD125-1F-1-001 Pitbike battery strap 1
PAD125-1F-1-002 Battery 1
PAD125-1F-1-003 Key switch 1
PAD125-1F-1-004 Electric start wire 1
PAD125-1F-1-005 Ignition coils assy 1
PAD125-1F-1-006 Rectifier 1
PAD125-1F-1-006-01 Rectifier bolt 1
PAD125-1F-1-007 CDI 1
PAD125-1F-1-008 Relay 1
1

PAD125-1F-1-008-01

Ignition coil bolt

Figure J: shock, lower plate component, reflection lens, etc
1-2

/

\

1-1

>

3-1

8

8

/

( )

g 4-1

6

7-4
Parts No. Description Qty per Vehicel
PAD125-1F-J-001 Handle bar riser top 2
PAD125-1F-J-001-01 Hexagon socket head bolt M8X105 4
PAD125-1F-J-001-02 Hexagonal flange nylon locknut M8 4
PAD125-1F-J-002 Handle bar riser bottom 1
PAD125-1F-J-003 Key switch cover 1
PAD125-1F-J-003-01 Hexagon socket head bolt M6X10 2
PAD125-1F-J-004 Trigle clamp top 1
PAD125-1F-J-004-01 Hexagon socket head bolt M8X20 4
PAD125-1F-J-005 Trigle clamp bottom 1
PAD125-1F-J-006 Steering column 1
PAD125-1F-J-007 Steering column bearing assembly 1
PAD125-1F-J-007-01 Steering stem top nut 1
PAD125-1F-J-007-02 Flat washer 222*34*1 1
PAD125-1F-J-007-03 lock nut 1
PAD125-1F-J-007-04 Bearing steel bowl 2
PAD125-1F-J-007-05 Needle bearing 222 1
PAD125-1F-J-007-06 Needle bearing 223.5 1
PAD125-1F-J-008 Hexagon socket head bolt M8X12 2




Figure K: air filter, ECU, intake pipe, voltage regulator, EFl assembly, etc
1

\

Parts No. Description Qty per Vehicel
PAD125-1F-K-001 CRF50seat assy 1
PAD125-1F-K-001-01 Hexagon small head flange bolts M8X20 2
PAD125-1F-K-002 Plastic kits assy 1
PAD125-1F-K-002-01 CRF50 front fender 1
PAD125-1F-K-002-01-01 Hexagon small head flange bolts M6X12 3
PAD125-1F-K-002-02 KLX110 Front number plate 1
PAD125-1F-K-002-02-01 Hexagon socket head bolt M6X35 1
PAD125-1F-K-002-03 CRF50 rear fender,Longer 1
PAD125-1F-K-002-04 CRF50 Front-left guard 1
PAD125-1F-K-002-05 CRF50 Front-right guard 1
PAD125-1F-K-002-06 CRF50 Rear-left guard 1
PAD125-1F-K-002-07 CRF50 Rear-right guard 1
PAD125-1F-K-002-08 Hex flange nut M6 2
PAD125-1F-K-002-09 T sleeve gasket 4
PAD125-1F-K-002-10 Hexagon small head flange bolts M6X16 2
PAD125-1F-K-002-11 Hexagon small head flange bolts M6X12
PAD125-1F-K-002-12 Cross head tapping screw ST4.8*10 7
PAD125-1F-K-002-13 Cross head tapping screw ST2.9*16 2

Figure L: front tires, rims, front drum brake, front disc brake etc.

1 — T-1

Parts No.

Description

Qty per Vehicel

PAD125-1F-L-001

Front wheels assy

1

PAD125-1F-L-001-01

Front tire/inner tube

1

PAD125-1F-L-001-02

Front rim assy

PAD125-1F-L-001-03

Front axle

PAD125-1F-L-001-04

Front axle spacer ¢15*¢22*23

PAD125-1F-L-001-05

Front axle spacer ¢15*¢22*28

PAD125-1F-L-001-06

Nut flanged locking

PAD125-1F-L-002

Rear wheels assy

PAD125-1F-L-002-01

Rear tire/inner tube




PAD125-1F-L-002-02 Rear rim assy 1
PAD125-1F-L-002-03 Rear axle 1
PAD125-1F-L-002-04 Chain adjuster 2
PAD125-1F-L-002-05 Front axle spacer ¢15*¢22*31 1
PAD125-1F-L-002-06 Front axle spacer ¢15*¢22*38 1
PAD125-1F-L-003 Front brake disc 1
PAD125-1F-L-003-01 Brake disc bolt 4
PAD125-1F-L-004 Rear brake disc 1
PAD125-1F-L-004-01 Brake disc bolt 4
PAD125-1F-L-005 Sprocket assy 1
PAD125-1F-L-005-01 Sprocket 420-41T 1
PAD125-1F-L-005-02 Sprocket bolt 4
PAD125-1F-L-005-03 Sprocket locker 2
PAD125-1F-L-006 Rear brake assy 1
PAD125-1F-L-006-01 Rear brake cylinder 1
PAD125-1F-L-006-02 Rear brake bracket 1
PAD125-1F-L-006-03 Brake pads 2
PAD125-1F-L-006-04 Rear brake bolt 3
PAD125-1F-L-006-05 Rear brake nut 3
PAD125-1F-L-006-06 Rear brake caliper 1
PAD125-1F-L-006-07 Rear brake tube 1
PAD125-1F-L-007 Rear brake pump guard 1
PAD125-1F-L-008 Rear brake oil pipe clip 2
PAD125-1F-L-009 Oil pipe clip bolt 2
Figure M: front tires, rims, front drum brake, front disc brake etc.
— 51
1-1 l
S 2-4 \5
1-3 \ /
e g \ 2-2+—4%
3 h4-1 45
25 \ z
4-2 4-4 4-3
4-6 /
4
>3-4
Parts No. Description Qty per Vehicel
PAD125-1F-M-001 Single stand assy

PAD125-1F-M-001-01

Single stand

PAD125-1F-M-001-02

Single stand spring

PAD125-1F-M-001-03

Single stand bolt

PAD125-1F-M-002

Brake pedal assy

PAD125-1F-M-002-001 Brake pedal
PAD125-1F-M-002-002 Brake pedal spring
PAD125-1F-M-002-003 Flat gasket 12*24*2
PAD125-1F-M-002-004 Split pin 2*35
PAD125-1F-M-003 Left&Right footpedal assy
PAD125-1F-M-003-01 Left&Right footpedal

PAD125-1F-M-003-02

Pin shaft ¢8*42

PAD125-1F-M-003-03

Left&Right footpedal sprig

PAD125-1F-M-003-04 Split pin 2*35
PAD125-1F-M-004 Chain roller assy
PAD125-1F-M-004-01 Chain roller
PAD125-1F-M-004-02 Flat gasket ¢8

PAD125-1F-M-004-03

Hexagon Cap Nut

PAD125-1F-M-004-04

Ball bearing 608Z

PAD125-1F-M-004-05

Chain roller spacer

PAD125-1F-M-004-06

Chain roller bolt

PAD125-1F-M-004-07

Spring washer

JEIE G RS N (L N Y O J (RSN R N R N R N N NG BN (RN NG J (NS N RS N U N QRS N (UL N JRL ) [N N RS N (IS N IS N (NN

Figure N: footpegs

% ot/

D




aven b
B\ m T

(o=

Parts No. Description Qty per Vehicel
PAD125-1F-N-001 PAD125-1F Graphic Black 1
PAD125-1F-N-002 PAD125-1F Graphic Blue 1
PAD125-1F-N-003 PAD125-1F Graphic Pink 1




